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LAB NO.:
FORM NO.:
DATE IN:
DATE OUT:

NO. OF WORKING DAYS:
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(9320)343-0714
/

Dec 08, 2020
Dec 10, 2020

3

OVERALL RATING

PASS X
FAIL
DATA

Vendor: / Agent: /

Fabric Supplier/Mill: / Factory/Manufacturer: /

P.O. No.: / Style No.: STEEL 702.804

Sample Description:

100% SOLUTION - DYED
OLEFIN

Style Description:

/

Color: STEEL Country of Origin: /

Claimed Fabric Weight: | / Claimed Fabric Count: /

Yarn Size: / Submitted Size: /

Size Range: / FPU No.: /

GPU No.: / End Use: CUSHION, PILLOW
SKU: / Age Group: /

Product Category FABRIC

Test Requested

SEE TEST PROPERTY

Previous Report No.

/

Submitted Fiber
Content

100% OLEFIN

Actual Fiber Content

Suggested Fiber
Content

Submitted Care
Instruction(s)

Client Expected Care
Instruction

Suggested Care
Instruction(s)

C/N CSF/HSH
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TEST PROPERTY PASS FAIL DATA COMMENTS
WATER REPELLENCY: SPRAY TEST X
TECHNICAL (86)20-22902088 SIGNATURES Bureau Veritas Consumer Products Services (Guangzhou)

QUESTIONS bveps_pyinfo@cn.bureauveritas.com

GENERAL

INEORMATION (86)20-22902088

C/N CSF/HSH

bvcps_pyinfo@cn.bureauveritas.com

Co., Ltd

pl

Apollo Luo
Senior Manager
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TEST RESULTS
TEST PROPERTY REQUIREMENTS
WATER REPELLENCY: SPRAY TEST (AATCC 22-17)
AS RECEIVED (RATING) 90.0 MIN. 90.0

SPRAY
100

80 -
70 -
50 -

RATING

RATING:

NO STICKING OR WETTING OF UPPER SURFACE

SLIGHT RANDOM STICKING OR WETTING OF UPPER SURFACE
WETTING OF UPPER SURFACE AT SPRAY POINTS

PARTIAL WETTING OF WHOLE OF UPPER SURFACE

COMPLETE WETTING OF WHOLE OF UPPER SURFACE
COMPLETE WETTING OF WHOLE UPPER AND LOWER SURFACE

C/N CSF/HSH



